Appendix 1. Example of Cost Estimation using CapdetWorks2.1

Additional detailed information that is related to Chapter 6 is contained in the present

appendix.

1.1

Detailed Procedure for Application of CapdetWorks to a Scenario

A sample case of costing water disposal using CapdetWorks 2.1 for the Broward/North
WWTP for 2005 flow with Alternative 1 and scenario A is presented here. The current
design capacity of the plant is 84 MGD that is projected to expand to a capacity of 94 MGD
in 2025. Water flow rates to the ocean outfall are at 51 MGD following secondary treatment
and basic level chlorine disinfection. Water flow rates to the UIC wells are at 30 MGD,
following secondary treatment. Water flow rates for traditional reuse are at 2.4 MGD
following secondary treatment with filtration and high level chlorine disinfection.

Table 1-1 lists parameters that will be entered into CapdetWorks menus. In the sections that
follow, a step by step procedure is provided as a guide to enter the parameters below into
CapdetWorks. After entering these data, CapdetWorks may be used to estimate the project
cost, land cost and total annual O&M cost.

Appendix Table 1-1. List of parameters for input to CapdetWorks

Path to Menu / Parameter Value to be Comments

Treatment Object entered

in Process Tool

Bar

Cost data > Unit Land costs 120,000 $/acre

Costs

Cost data > Cost Marshall & Swift 1250

Indices Index
Engineering 7410 (Although the ENR Cost
News Records Index value for 2005 is
Cost Index 7405, CapdetWorks rounds
(ENR Cost the value to 7410)
Pipe Cost Index 620

Influent Average Flow 84.1 MGD(US)

Wastewater Minimum Flow 84.1 MGD(US) | Simulations carried out

with CapdetWorks
suggested that costing did
not change when minimum
flow was different from
average flow

Maximum Flow

194 MGD (US)

A peaking factor of 2.3
was used to evaluate
maximum flow.
CapdetWorks rounds off
the calculated value of
193.6 to 194 MGD

Al-1




Path to Menu / | Parameter Value to be Comments
Treatment entered

Object in

Process Tool

Influent Suspended Solids 248 mg/L

Wastewater BOD 142 mg/L

Soluble BOD 0 mg/L (Previous simulations
indicate that soluble BOD
values do not impact costing
as long as it is below the
BOD level)

COD 0 mg/L (Previous simulations
indicate that COD values
are superseded by BOD
values)

Soluble COD 0 mg/L (Previous simulations
indicate that soluble COD
values do not impact costing
as long as it is below the
COD level)

TKN 25.8 mg/L TKN levels were calculated
from BOD levels using an
empirical relationship
obtained from Metcalf and
Eddy (1991)

Soluble TKN 0 mg/L (Previous simulations
indicate that soluble TKN
values do not impact costing
as long as it is below the
TKN level)

Ammonia 0 mg/L

Total Phosphorous 5.2 mg/L Total Phosphorous levels
were calculated from BOD
levels using an empirical
relationship obtained from
Metcalf and Eddy (1991 )

SRT-Based Design SRT 3.53d

Plug Flow Mixed Liquor 2000 mg/L

Activated Suspended

Sludge Solids

Wastewater Percent of Flow To | 61.5 Flow to Ocean Outfall =
Flow Splitter First Split 59.07 MGD.

Percent of Flow 35.7 Flow to UIC Well =35.7

To Second MGD. The percent of flow to

Split the third split is calculated

automatically by
CapdetWorks.

Al-2




Path to Menu /
Treatment
Object in
Process Tool
Bar

Parameter

Value to be
entered

Comments

Chlorination
(leading to
ocean outfalls)

Contact Time at Peak
Flow

15 min

Chlorination
(following
filtration,
leading to
Traditional
Reuse)

Contact Time at Peak
Flow

45 min

Chlorine Dose

16 mg/L

CapdetWorks displays default values in black and non default values in blue. For the benefit

of those reading this procedure from a black and white print out, we specify which values are
different from the default.

1.1.1 Creation of Plant Layout
The first step is to create a layout that represents the plant. The layout is assembled in the
Drawing Board of the CapdetWorks screen. The plant is assembled by connecting objects
that are selected and dragged from treatment options listed in the Process Tool Bar (Fig. 1-1).
For further details, the reader is referred to the CapdetWorks Users Guide manual that is
available as a pdf file upon installation of the software.

File Edt Layout Options CostData Cost Analysis  Help

D dS| & @ a

b E@

Prezent Worth $0 Project Cost $0 Operation $0 #r Mairtenance $0 by Chemical $0 A Energy 50 fyr

B Prefiminary Treatment

Influert Wastewater

Influgtt Pump Station

Q¢

|| [infiuent astonmter

»

Equipment Costing Database © |July 2000 (US4 Svg) *

@

Prefiminary Treatmernt

Microscresning

Equalization

To ocean outfalls

Dissolved Air Flotation

Primary Clarification

i
H
L
.|
N\

8RT-Based Plug Secondary Clarifier

Uiy Wasteuater
Splitter

Flow gctivated

sludge

@

To UIC wells

=l Chemical Trestrmert
(= Suspended Growth

[= Biological Mutrient Remaval

To Trac

ditional

5 Attached Growth

= Mizcellaneous Liguid
= Disintection

= Biosalics Trestrment

=] Biosolids Thickening/Dewatering

& Biosolids Disposal
= Flow Splitters

B Layout1 |

Reuse

Appendix Figure 1-1. Layout representing Broward/North WWTP 2005 Flow with
Alternative I, scenario A

Al-3




In the example presented, the object “Influent Treatment” may be selected from the
Preliminary Treatment option listed in the Process Tool Bar. Similarly, the“SRT-Based Plug
flow Activated Sludge” may be obtained from the Suspended Growth option listed in the
Process Tool Bar. The “Secondary Clarifier” is a part of the “SRT-Based Plug Flow
Activated Sludge” object and does not need to be selected separately.

The “3-Way Wastewater Splitter” object is selected from the Flow Splitters option listed in
the Process Tool Bar. The “Chlorination (tank)” object is available in the Disinfection option
and the “Filtration” object is available in the “Miscellaneous Liquid” option listed in the
Process Tool Bar.

1.2 Procedure to Input Influent Parameters

This section describes the procedure to input the influent parameters listed in Table 1-1, into
CapdetWorks. Each input into a CapdetWorks menu is accompanied by a figure that
illustrates the values that is entered into respective menus.

1.2.1 Input of Land Costs
In the CapdetWorks Menu Bar, follow the path: Cost data > Unit Costs. Overwrite the
default land cost of 10,000 $/acre with 120,000 $/acre (Figure 1-2).

1.2.2  Input of Cost Indices
In the CapdetWorks Menu Bar, follow the path: Cost data > Cost Indices. Update the default
index values with those that correspond to the year 2005 (Table 1-1) as shown in Figure 1-3.

1.2.3 Input of Influent Wastewater Composition

To enter the influent wastewater composition listed in Table 1-1, right click on the object
“Influent Wastewater” located in the drawing board of the CapdetWorks screen and select
the option “Edit Influent Wastewater Parameters.” The influent wastewater parameters
entered is illustrated in Figure 1-3, and appear in blue color. For those with a black and white
print out, all values have been altered except for “% Volatile Solids”, for which the default
value is retained.



7 Unit Costs

& Unit Costs | Labor |
~Unit Costs
Building Cost |90 $isqft
Excavation g $lcuyd
Wall Concrete {500 $louyd
Slab Concrete f3s0 $icuyd
Crane Rental [150 $ihr
Canopy Roof [18 $isqft
Electricity [0.08 $MAN
Hand Rail [75 $it
Land Costs {120000 $iacre
OK Defaults Cancel Help

Appendix Figure 1-2. Menu to be used to enter land costs

w"" Cost Indices

Appendix Figure 1-3. Menu of cost indices

Al-5

& Cost Indices
~Cost Indices
Marshall And Swyift Index ]1 250
Engineering News Records Cost Index {7410
Pipe Cost Index (620
User Cost Index 1 100
User Cost Index 2 [100
User Cost Index 3 {100
OK ,I Defaults Cancel Help




7 Influent Wastewater E

Influent Wastewater
Average Flow [84.2 MGD(US)
Minimum Flow [84 2 MGD(US)
Maximum Flow [194 MGD(US)
Suspended Solids [248 mgil
% Volatile Solids 75 %
BOD [142 mail
Soluble BOD 0.0 mgiL
COD oo mgiL
Soluble COD 00 mail
TKN [258 mghiL
Soluble TKN 00 gL
Ammonia 00 mghiL
Total Phosphorus 5.2 mgPiL

OK Defaults Cancel Help

Appendix Figure 1-4. Menu to enter influent wastewater parameters

1.2.4 Input of Parameters for SRT-Based Plug Flow Activated Sludge and Secondary
Clarifier
Right click on the “SRT-Based Plug Flow Activated Sludge” object in the drawing board of
the CapdetWorks screen and select the option “edit SRT based plug flow activated sludge
reactor parameters.” In the menu that appears, overwrite the design SRT with the value
shown in the first window that constitutes Figure 1-5. This value was calculated based on the
specified reactor volume, specified MLSS and influent flow rate. Next, select the “Mixed
Liquor” option of the menu that appears and enter the MLSS value as shown in the second
window of Figure 1-5. None of the parameters of the Secondary Clarifier were altered.

1.2.5 Input Parameters for 3-way Wastewater Flow Splitter
The percentage of influent water flow that branch to the ocean outfalls, UIC wellsand
traditional reuse is entered into the 3-way wastewater flow splitter. Right click on the
graphical module to enter the parameters as shown in Figure 1-6.



1.2.6 Input Parameters for the Chlorination Tank that leads to the Ocean Qutfalls
Stream

The input parameters for the water stream that discharges into the ocean outfalls post basic

level chlorine disinfection water is represented by Figure 1-7. This chlorination tank is

located north of the “3 way wastewater splitter” as depicted by Figure 1-1.

Right click on the Chlorination object and select “Edit Chlorination Parameters.” In the menu
that appears, replace the default value of “contact time at peak flow” with the value as listed
in Figure 1-7.

1.2.7 Input Parameters for the Chlorination Tank that leads to Traditional Reuse
The input parameters for the water stream that leads to Traditional Reuse post filtration and
high level chlorine disinfection water is depicted by Figure 1-8.

No default parameters of the filtration unit were changed. By a similar procedure as followed
in section 1.2.6, parameters of the chlorination object is altered to values as shown in Figure
1-8 that correspond to high level chlorine disinfection.



¥ SRT-Based Plug Flow Activated Sludge
I ) SRT.Based Plug Flow Activated Shudge
SRT-Based Plug Flow Activated Shudge

Process Design |carbon Removal Only |
Aeration Type Diftused Aeration ]
if Diffused, Bubble Size Course Bubble ]
Design Basis [Specity Design SRT =]
Design SRT Bss~ 4

Appendix Figure 1-5. Input parameters for SRT based plug flow activated sludge

BT Wastewater Flow Splitter

B wastewvater Flow Splitter |
Wiasteweater Flow Splitter

Percent Of Flow To First Split |B1 ] Y
Percent Of Flow To Second Split |35.I'r k]

*Plote: The Remaining Flow Wil Go To The Last Split

= Detoue | cancel | Help |

Appendix Figure 1-6. Input parameters for 3-way wastewater flow splitter

Al-8



%7 Chlorination m

Chiorintion | Design Override | Equipment || Repk

Chlorination
Contact Time At Peak Flow Es— min
Chlorine Dose !‘IU— gL
Influent Coliform Count 1E7 M 00mL

Defaults | Cancel | Help |

Appendix Figure 1-7. Parameters entered for the chlorination tank where water
discharging in the ocean outfalls is treated for basic level chorine disinfection

% Chlorination m

{8 Chlorinstion || Besign Override | Equi

Chlorination
Conttact Time At Peak Flow 55 min
Chlorine Dose ﬁsi moiL
Influent Coliform Court ffez— noomL

OK | Defaults | Cancel | Help |

Appendix Figure 1-8. Parameters entered for the chlorination tank where water
leading to traditional reuse is treated by filtration and high level chorine
disinfection
1.2.8 Cost Estimation
Estimate the cost by selecting: Cost Analysis > Estimate Cost of Current Layout. Figure 1-9
illustrates the Project Cost estimated by CapdetWorks.

Further, to obtain detailed costing data, select: Cost Analysis > Details of Cost Estimate.

The screen that appears has a scroll bar in the window titled “Layout 1.” Scroll down to the
very end of the Layout 1 to the region titled “Other costs” (Fig. 1-10).